
Contract for Professional Services 
Page 1 of 7 

K:\ENGINEERING DATAEXCHANGE\JENNIFER\WATER\E12211 ONS FACILITY FEED OPTIMIZATION IMPROVEMENTS\CONTRACT\CONTRACT.DOC 

 

CITY OF CORPUS CHRISTI 
CONTRACT FOR ENGINEERING DESIGN 

 
The City of Corpus Christi, a Texas home rule municipal corporation, P.O. Box 9277, 
Corpus Christi, Nueces County, Texas 78469-9277 (City) acting through its duly authorized 
City Manager or Designee (Director of Engineering Services) and LNV, Inc. , a Texas 
corporation, 801 Navigation, Suite 300, Corpus Christi, Texas 78408, (Consultant), hereby 
agree as follows: 
  
1. SCOPE OF PROJECT 
 
O.N. Stevens Facilities Feed Optimization Improvements (Project No. E12211) – This 
[...]
horizontal and vertical position of underground utilities, as well as the 
type, size, condition, material, and other characteristics.)  Utilities located 
at this quality level will be physically located and tied to the topographic 
survey control.  The utility will be identified and an elevation will be 
obtained to the top of the utility. 

ii) Utility Location – The survey scope includes locating certain utilities to 
Quality Level B (Quality Level B involves surveying visible above ground 
utility facilities, such as manholes, valve boxes, posts, etc., and 
correlating this information with existing utility records.)  These utilities will 
be located by obtaining a One-Call Notice and measuring the marked 
locations. 

iii) Storm Water – Storm water facilities within the project limits will be 
located to Quality Level C.  Locations will be based on the surveyed 
locations of accessible storm water manholes and drainage inlets. 

iv) Wastewater – Wastewater facilities within the project limits will be located 
to Quality Level C.  Locations will be based on the surveyed locations of 
accessible wastewater manholes.  Wastewater lines that are not to be 
replaced as part of this project and that fall within the footprint of 
construction-related excavation shall be located at Quality Level A. 

v) Water – Water facilities within the project limits will be located to Quality 
Level C. 

vi) Gas – Gas facilities within the project limits will be located to Quality Level 
C by the A/E. The City of Corpus Christi Gas Department will provide 
Quality Level A. The A/E will coordinate this activity. 

b) Inform local franchises whose utilities fall within the footprint of construction-
related excavation of the potential for encountering their utility lines during 
construction. 

 
7. Construction Observation Services.  To Be Determined.   

 
8. Warranty Phase.  Provide a maintenance guaranty inspection toward the end of the 

one-year period after acceptance of the Project.  Note defects requiring contractor action 
to maintain, repair, fix, restore, patch, or replace improvement under the maintenance 
guaranty terms of the contract.  Document the condition and prepare a report for the City 
staff of the locations and conditions requiring action, with its recommendation for the 
method or action to best correct defective conditions and submit to City Staff.  Complete 
the inspection and prepare the report no later than sixty (60) days prior to the end of the 
maintenance guaranty period. 

 
9.  Start-Up Services 
 



     
 

EXHIBIT “A” 
Page 9 of 10 

Revised November 26, 2013 
 

 Provide services as described in Exhibit A-1. 
 
10. Provide SCADA Documentation 
 
 Provide services as described in Exhibit A-1. 
 
11. Project Coordination Services 
 
 Provide services as described in Exhibit A-1. 
 
12. Control System Integration 
 
 Provide services as described in Exhibit A-1. 
 
13. Operations and Maintenance Manual and Training 
 
 Provide services as described in Exhibit A-1. 
 
14. Windstorm 
 
 Provide services as described in Exhibit A-1. 
 
15. Process Automation System Development 
 
 Provide services as described in Exhibit A-1. 
 
 

 
II. SCHEDULE 
 

ACTIVITY DURATION DATE 
PRELIMINARY PHASE 4 MONTHS 4 MONTHS AFTER NTP 
DESIGN PHASE 11 MONTHS 15 MONTHS AFTER NTP 
BID PHASE 4 MONTHS 19 MONTHS AFTER NTP 
CONSTRUCTION PHASE 17 MONTHS 36 MONTHS AFTER NTP 
 
 
 
III. FEES 

 
A. Fee for Basic Services.   The City will pay the A/E a fixed fee for providing for all “Basic 

Services” authorized as per the table below.  The fees for Basic Services will not exceed those 
identified and will be full and total compensation for all services outlined in Section I.A.1-4 
above, and for all expenses incurred in performing these services.  The fee for this project is 
subject to the availability of funds.  The Engineer may be directed to suspend work 
pending receipt and appropriation of funds.  For services provided, A/E will submit monthly 
statements for services rendered. The statement will be based upon A/E’s estimate (and with 
City’s concurrence) of the proportion of the total services actually completed at the time of 
billing.  City will make prompt monthly payments in response to A/E’s monthly statements.  

 



     
 

EXHIBIT “A” 
Page 10 of 10 

Revised November 26, 2013 
 

B. Fee for Additional Services.  For services authorized by the Director of Engineering Services 
under Section I.B. “Additional Services,” the City will pay the A/E a not-to-exceed fee as per the 
table below:  

 
Summary of Fees 

 
Basic Services Fees 
1. Preliminary Phase $152,237 
2. Design Phase $524,317 
3. Bid Phase $13,620 
4. Construction Administration Phase $212,112 
Subtotal Basic Services Fees $902,286 
 
Additional Services Fees (Allowance) 
1.   Permit Preparation $24,949 
3.   Topographic Survey and Parcel Descriptions*  $1,600 
8.   Warranty Phase $11,200 
9.   Start-Up Services $14,946 
10. Provide SCADA Documentation $26,576 
11. Project Coordination Services $24,940 
12. Control System Integration $5,931 
13. Operations and Maintenance Manual & Training $14,349 
14. Windstorm $4,660 
15. Process Automation System Development $60,375 
Sub-Total Additional Services Fees Authorized $189,526 
  
Total Authorized Fee $1,091,812 

*Additional Services which are requested to be authorized in coordination with the notice to proceed for 
Basic Services.   



 

EXHIBIT “A-1” 
Page 1 of 19 

 

EXHIBIT "A-1" 
 

(Provides supplemental description to Exhibit 'A'.  Task List does not supersede Exhibit 'A'.) 
 

CITY OF CORPUS CHRISTI, TEXAS 
O.N. Stevens Facilities Feed Optimization Improvements 

Project No. E12211 
 

TASK LIST 
 

 
PROJECT BACKGROUND 
O.N. Stevens WTP Facilities Feed Optimization Improvements is based upon the 
analysis and recommendations made for alum, polymer, and liquid ammonium sulfate 
(LAS) facilities, along with select elements of sedimentation basin hydraulic 
improvements, and   alkalinity adjustment (referenced as Lime Slurry Feed and Storage 
System) outlined in the Facility Analysis Engineering Report for the O.N. Stevens Water 
Treatment Plant (ONSWTP) provided under City of Corpus Christi Project No. 8426 and 
also the Draft Design Memorandum for the ONSWTP Facilities Feed Optimization 
Improvements provided under Amendment No. 1 of City of Corpus Christi Project No. 
8605 as submitted in January 2011.  In addition, caustic pumps replacement and 
chlorine feed point modifications are proposed herein.   
 
PURPOSE 
The purpose of this project is to provide select improvements for alum, polymer, LAS, 
caustic, chlorine, and sedimentation basins, which will include: chemical storage, 
chemical feed, chemical injection, instrumentation, electrical, and structural 
improvements.  It will also include a feasibility study to address proper alkalinity 
adjustment during turbidity and alkalinity excursions associated with storm events.  The 
above will be provided through basic and additional services in accordance with the 
Agreement between ENGINEER and OWNER.  This contract will be combined with the 
Raw Water Influent Improvements project (City Project 8643, by others) into one bid 
package.  The Scope of Work is as follows: 
 
 
Basic Services: 

1. Preliminary Phase   
2. Design Phase  
3. Bid Phase  
4. Construction Phase  

 
Additional Services: 

1. Permitting 
2. Topographic Survey 
3. Warranty Phase  



 

EXHIBIT “A-1” 
Page 2 of 19 

 

4. Start-up Services 
5. SCADA Documentation  
6. Project Coordination 
7. Control System Integration 
8. Operations and Maintenance Manual and Training 
9. Windstorm 
10. Process Automation and System Development 

 
PROJECT ASSUMPTIONS 
The following assumptions have been used to develop the Scope of Services and 
budget for this project. 

1. The improvements shall be accomplished as a traditional design-bid-build 
project.   

2. The deliverables will be combined with the Raw Water Influent Improvements 
project (City Project 8643, by others).    LNV, Inc. and others will be 
responsible for the scope of services outlined in respective contracts.  Others 
will package combined plans, specs, for bidding purposes.  LNV, Inc. will 
coordinate with others with regard to combining bid packages and avoiding 
overlapping design.   

 
PROJECT ELEMENTS 
The O.N. Stevens WTP Facilities Feed Optimization Improvements will consist of the 
following major elements:   
 

1. Chemical Storage Improvements (Designed for 200 MGD plant capacity) 
a. Bulk and day tank storage will be provided for alum and polymer.   

Existing polymer tanks will be used for West LAS Storage as appropriate, 
and Alum tanks will be replaced.  A new day tank will be provided for LAS.   

b. Existing containment areas will be re-used or re-purposed when possible. 
 

2. Chemical Feed Improvements 
a. New flow-paced metering pumps for feeding of alum, polymer, LAS and 

caustic will be provided.  
b. Two (2) uninstalled spare flash mix pumps shall be specified for 

replacement of in-service pumps for alum as needed.   
 

3. Chemical Injection Point Modifications 
a. New injection points for alum and polymer will be provided at the new 

flash mix and valve structures upstream of the four sedimentation basins.  
Direct inject chemical diffusers will also be provided as redundancy for 
alum and polymer.   



 

EXHIBIT “A-1” 
Page 3 of 19 

 

b. Injection points for LAS and the existing chlorine delivery system will be 
relocated to a new chemical feed structure.  This will also include rerouting 
of chemical feed piping.   

 
4. Sedimentation Basin Hydraulic Improvements 

Plant No.1 
a. For each basin, demolish the primary sedimentation basin influent channel 

and construct a concrete ported distribution wall to help distribute flow 
along the width of the basin, and to reduce short-circuiting of flow through 
the basin.   

b. For each basin, demolish the 4-foot wide by 5-foot high gate used to 
bypass the center mixing tank between the primary and secondary 
sedimentation basins.  Expand the opening to 8-foot wide by 6-foot high.  
This is required to reduce the head loss through the opening at the future 
plant design flow of 200 mgd.  

c. Seal the hydraulic connection between the two secondary sedimentation 
basins.  
 

Plant No. 2 
a. For each basin, demolish the primary sedimentation basin influent channel 

and construct a concrete ported distribution wall to help distribute flow 
along the width of the basin, and to reduce short-circuiting of flow through 
the basin.  

b. For each basin, demolish the 4-foot wide by 5-foot high gate used to 
bypass the center mixing tank between the primary and secondary 
sedimentation basins.  Expand the opening to 8-foot wide by 6-foot high.  
This is required to reduce the head loss through the opening at the future 
plant design flow of 200 mgd.  

 
5. Instrumentation and Controls 

New instrumentation and controls will be provided for the alum, polymer, and 
LAS facilities to provide flow measurements for flow-paced chemical injection, 
monitor individual tanks levels, calculate current chemical inventories and 
assist in chemical storage leak detection.  Existing instrumentation and 
controls will be modified as necessary for the new caustic feed pumps.      
 

6. SCADA and Integration 
The Contractor will provide all integration services.  SCADA and 
integration design services will be provided for alum, polymer, LAS and caustic 
accordingly to modernize the plant control system to improve the optimization 
and control of chemical addition, provide flow-paced control, and support the 
redundant controller systems to improve overall plant control and reliability.  All 
new and relocated instrumentation will be integrated into the Plant SCADA 
HMI system via new and existing PLC installations.     



 

EXHIBIT “A-1” 
Page 4 of 19 

 

 
7. Electrical Feed Improvements 

Necessary electrical feed improvements will be provided to serve alum, 
polymer, and LAS improvements accordingly.  These improvements will serve 
the pumps, receptacles, instrumentation, area lighting, and area buildings.  
 

The “PCR #8 and PCR #9 5kV Loop Completion” work includes the following: 

•   Complete the 4.16kV North / South redundant feeder power distribution 
tie between existing PCR’s #8 and #9 switchgear to include underground 
ductbank, manholes “MH6” and “MH6A”, #500kCM Cable / terminations 
and the fiber optic cable tie between patch panels located at PCR #8 
and PCR #9. 

•   The Pre-Sedimentation Basin Low Lift Pumps, (3 - 125hp each), refeed 
from PCR #8. This includes underground ductbank and surface raceway 
to/at the pump station as well as 480V motor T-leads and motor local 
control wiring between the pump station and PCR #8. Also 480V refeed 
to the station “mini power center” from PCR #8. 

•   480V refeed to the “mini power centers”,( one for each), at Decant 
Structures #1 and #2 from PCR #8 

•   Demolition of electrical and instrumentation devices, conduit and 
associated appurtenances attached and local to the Raw Water Metering 
Pit, the Raw Water Junction Box, the Raw Water Receiving Unit and 
Chemical Feed Pumps. 

•   Demolition of the Low Lift Pump Station Motor Control Center and 
Transformer. Also the 4.16kV temporary overhead feeder, (and poles), 
between PCR #8 switchgear and the Low Lift Pump Station MCC. 

  
8. Civil Site Work  

Pavement repairs and overall grading/drainage improvements will be made as 
outlined in the Draft Design Memorandum for the ONSWTP Facilities Feed 
Optimization Improvements. It is estimated that approximately 62,000 SF of 
pavement repair will be required.  In addition, this contract includes all civil site 
work associated with or adjacent to the facilities proposed in the Raw Water 
Influent Improvements project.  Any pavement which has been cut, broken, or 
otherwise damaged during construction will be repaired or replaced.  

 
9. Structural Improvements 

a. Sun shade canopies and/or enclosures will be provided to protect all 
pumps for alum, polymer and LAS.   

b. New containment area will be provided for South Alum System.   



 

EXHIBIT “A-1” 
Page 5 of 19 

 

c. The containment area for the West Alum System will be adequately 
expanded.   

d. The containment area for the West Polymer System may need to be 
expanded to provide adequate operation and maintenance access and will 
be evaluated and in the preliminary design phase.   

e. Slab on grade foundations and conventional spread footings will be 
considered for proposed foundations.   

 
10. Alkalinity Adjustment 

ENGINEER will provide a feasibility study to address proper chemical, storage, 
delivery and injection systems to adjust alkalinity during excursions associated 
with storm runoff events where alum is used in excess.  Cost estimates will be 
provided for alternatives considered.    

 
11. Demolition and/or Abandonment of Existing Structures and/or Systems 

The following will be demolished in their entirety: 
a. Alum 

• North alum storage, feed and yard piping system  
• West alum feed and yard piping system 

b. Polymer 
• North polymer storage, feed and yard piping system 
• West polymer feed and yard piping system 

c. LAS  
• West LAS storage, feed and yard piping system 

d.Chlorine 
• Chlorine piping west of sedimentation basins and injection points  

e. Caustic 
• Caustic feed pumps/VFDs 

   
SCOPE OF SERVICES 
All tasks shown below are associated with the improvements shown in the above 
Project Elements section ONLY.   
 
A.  BASIC SERVICES 
 
PART 1 - PRELIMINARY DESIGN PHASE 

 
TASK 1.0   DESIGN BASIS MEMORANDUM 
 
Design criteria will be developed and refined for process and equipment sizing, site 
layouts, sample/representative process control descriptions, construction phasing 
requirements, preliminary instrumentation and control diagrams and cost estimates as 
appropriate for a Preliminary level of design. Included in this task are the following 